
National Institute of Urban Affairs

PART C: WORKBOOK

CO-TREATMENT OF FAECAL SLUDGE 
AND SEPTAGE WITH SEWAGE IN  

SEWAGE TREATMENT PLANT

DESIGN MODULE
FOR 





Collaborative Effort Under Training Module Review Committee (TMRC)

PART C: WORKBOOK

DESIGN MODULE
FOR

CO-TREATMENT OF  
FAECAL SLUDGE AND SEPTAGE 

WITH SEWAGE IN  
SEWAGE TREATMENT PLANT

National Institute of Urban Affairs

TITLE  
Co-Treatment of Faecal Sludge and Septage with Sewage in Sewage Treatment Plant (Part C: Workbook)

PUBLISHER 
National Institute of Urban Affairs, New Delhi

RESEARCH PROJECT
Sanitation Capacity building Platform (SCBP)

GRAPHIC DESIGN 
Deep Pahwa, Devender Singh Rawat, Bhavnesh Bhanot, Preeti Shukla
[...]
Calculate the detention time of anaerobic digester.

Page | 26  
 

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

= 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑡𝑡𝑡𝑡 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]  × 𝑇𝑇𝑇𝑇𝑇𝑇 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒 [%] 

Mass of thickened sludge =     kg/d 

Using the information from section 2.6, calculate the volume of the thickened sludge. 

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ] =  

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐 [%] × 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [ 𝑘𝑘𝑘𝑘
𝑐𝑐𝑐𝑐𝑐𝑐]

 

Volume of thickened sludge =     m3/d 

4.3.5 Anaerobic Digester 

Using the information from section 2.4, calculate the following; 

Area of the anaerobic digester =    m2 

Volume of the anaerobic digester =     m3 

Solids loading = mass of the thickened sludge =    kg/h 

Hydraulic loading = volume of the thickened sludge =    m3/d 

Calculate detention time of the anaerobic digester. 

𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 [𝑑𝑑] =  𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑒𝑒 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑐𝑐𝑐𝑐𝑐𝑐]
𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑐𝑐𝑐𝑐𝑐𝑐

𝑑𝑑 ]
 

Detention time =    d 

FEASIBILITY CHECK! 

THE DETENTION TIME OF THE ANAEROBIC DIGESTER IS RECOMMENDED TO BE 30 DAYS AT THE 

MINIMUM TEMPERATURE OF 25 0C. THIS PROVIDES ENOUGH TIME FOR THE SLUDGE TO GET 

DIGESTED AND PRODUCE MAXIMUM METHANE GAS. 

Calculate solids volumetric load. 

Detention time = __________ d

FEASIBILITY CHECK!

The recommended value for detention time of an anaerobic digester is 30 days at a minimum 
temperature of 25 0C. This provides enough time for the sludge to get digested and produce 
maximum methane gas.

Calculate the solids volumetric load.

Page | 27  
 

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [ 𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 × 𝑐𝑐𝑐𝑐𝑐𝑐] =  

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑒𝑒 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑐𝑐𝑐𝑐𝑐𝑐] 

FEASIBILITY CHECK! 

THE SOLIDS VOLUMETRIC LOADING FOR ANAEROBIC DIGESTER SHOULD BE BETWEEN 1 KG TSS/D/M3 

AND 2 KG TSS/D/M3. THIS ENSURES THAT THE EFFICIENCY OF THE DIGESTER IS NOT HAMPERED. 

The anaerobic digester produces two streams; (1) liquid stream from the top of the digester 

and (2) digested sludge stream from the bottom of the digester. The liquid stream is returned 

to the gravity thickener or the inlet of the STP and the digester sludge stream is sent further 

for dewatering stage. 

Using the information from section 2.5, calculate the production of digested sludge from the 

anaerobic digester. 

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 ]

= 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑡𝑡𝑡𝑡 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]  × 𝑇𝑇𝑇𝑇𝑇𝑇 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑙𝑙 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒 [%] 

Mass of digested sludge =     kg TSS/d 

Using the information from section 2.6, calculate the volume of the digested sludge. 

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑓𝑓 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ] =  

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐 [%] × 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [ 𝑘𝑘𝑘𝑘
𝑐𝑐𝑐𝑐𝑐𝑐]

 

Volume of digested sludge =     m3/d 

4.3.6 Sludge Dewatering 

At this stage, the dewatering of the digested sludge is done using mechanical equipment such 

as a centrifuge, screw press or belt press. The aim of this stage is to increase the solid content 

of the sludge to up to 25%.  

To increase the efficiency of the mechanical dewatering equipment, adjustments are done to 

the operating parameters such as: 

 Centrifuge: RPM and feeding rate. 

Solids volumetric loading = ________________ kgTSS/d/m3

FEASIBILITY CHECK!

The solids volumetric loading for an anaerobic digester should be between 1 kgTSS/d/m3 and  
2 kgTSS/d/m3. This ensures that the performance efficiency of the digester is not hampered.

Page | 26  
 

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

= 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑡𝑡𝑡𝑡 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]  × 𝑇𝑇𝑇𝑇𝑇𝑇 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒 [%] 

Mass of thickened sludge =     kg/d 

Using the information from section 2.6, calculate the volume of the thickened sludge. 

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ] =  

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐 [%] × 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [ 𝑘𝑘𝑘𝑘
𝑐𝑐𝑐𝑐𝑐𝑐]

 

Volume of thickened sludge =     m3/d 

4.3.5 Anaerobic Digester 

Using the information from section 2.4, calculate the following; 

Area of the anaerobic digester =    m2 

Volume of the anaerobic digester =     m3 

Solids loading = mass of the thickened sludge =    kg/h 

Hydraulic loading = volume of the thickened sludge =    m3/d 

Calculate detention time of the anaerobic digester. 

𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 [𝑑𝑑] =  𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑒𝑒 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑐𝑐𝑐𝑐𝑐𝑐]
𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻𝐻 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑐𝑐𝑐𝑐𝑐𝑐

𝑑𝑑 ]
 

Detention time =    d 

FEASIBILITY CHECK! 

THE DETENTION TIME OF THE ANAEROBIC DIGESTER IS RECOMMENDED TO BE 30 DAYS AT THE 

MINIMUM TEMPERATURE OF 25 0C. THIS PROVIDES ENOUGH TIME FOR THE SLUDGE TO GET 

DIGESTED AND PRODUCE MAXIMUM METHANE GAS. 

Calculate solids volumetric load. 

PART C: WORKBOOK 2928 DESIGN MODULE FOR CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT



The anaerobic digester produces two effluent streams: (1) liquid stream from the top of the 
digester, and (2) digested sludge stream from the bottom of the digester. The liquid stream is 
returned to the gravity thickener or the inlet of the STP and the digested sludge stream is sent to 
the dewatering unit/s.

Using the information from section 2.5, calculate the production of digested sludge from the 
anaerobic digester.

Page | 27  
 

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [ 𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 × 𝑐𝑐𝑐𝑐𝑐𝑐] =  

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑒𝑒 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑐𝑐𝑐𝑐𝑐𝑐] 

FEASIBILITY CHECK! 

THE SOLIDS VOLUMETRIC LOADING FOR ANAEROBIC DIGESTER SHOULD BE BETWEEN 1 KG TSS/D/M3 

AND 2 KG TSS/D/M3. THIS ENSURES THAT THE EFFICIENCY OF THE DIGESTER IS NOT HAMPERED. 

The anaerobic digester produces two streams; (1) liquid stream from the top of the digester 

and (2) digested sludge stream from the bottom of the digester. The liquid stream is returned 

to the gravity thickener or the inlet of the STP and the digester sludge stream is sent further 

for dewatering stage. 

Using the information from section 2.5, calculate the production of digested sludge from the 

anaerobic digester. 

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 ]

= 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑡𝑡𝑡𝑡 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]  × 𝑇𝑇𝑇𝑇𝑇𝑇 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑙𝑙 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒 [%] 

Mass of digested sludge =     kg TSS/d 

Using the information from section 2.6, calculate the volume of the digested sludge. 

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑓𝑓 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ] =  

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐 [%] × 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [ 𝑘𝑘𝑘𝑘
𝑐𝑐𝑐𝑐𝑐𝑐]

 

Volume of digested sludge =     m3/d 

4.3.6 Sludge Dewatering 

At this stage, the dewatering of the digested sludge is done using mechanical equipment such 

as a centrifuge, screw press or belt press. The aim of this stage is to increase the solid content 

of the sludge to up to 25%.  

To increase the efficiency of the mechanical dewatering equipment, adjustments are done to 

the operating parameters such as: 

 Centrifuge: RPM and feeding rate. 

Mass of digested sludge = ________________ kgTSS/d

Using the information from section 2.6, calculate the volume of the digested sludge.

Page | 27  
 

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [ 𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 × 𝑐𝑐𝑐𝑐𝑐𝑐] =  

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑜𝑜 𝑡𝑡ℎ𝑒𝑒 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑐𝑐𝑐𝑐𝑐𝑐] 

FEASIBILITY CHECK! 

THE SOLIDS VOLUMETRIC LOADING FOR ANAEROBIC DIGESTER SHOULD BE BETWEEN 1 KG TSS/D/M3 

AND 2 KG TSS/D/M3. THIS ENSURES THAT THE EFFICIENCY OF THE DIGESTER IS NOT HAMPERED. 

The anaerobic digester produces two streams; (1) liquid stream from the top of the digester 

and (2) digested sludge stream from the bottom of the digester. The liquid stream is returned 

to the gravity thickener or the inlet of the STP and the digester sludge stream is sent further 

for dewatering stage. 

Using the information from section 2.5, calculate the production of digested sludge from the 

anaerobic digester. 

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 ]

= 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑡𝑡𝑡𝑡 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]  × 𝑇𝑇𝑇𝑇𝑇𝑇 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑙𝑙 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒 [%] 

Mass of digested sludge =     kg TSS/d 

Using the information from section 2.6, calculate the volume of the digested sludge. 

𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉𝑉 𝑜𝑜𝑓𝑓 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ] =  

𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐 [%] × 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 [ 𝑘𝑘𝑘𝑘
𝑐𝑐𝑐𝑐𝑐𝑐]

 

Volume of digested sludge =     m3/d 

4.3.6 Sludge Dewatering 

At this stage, the dewatering of the digested sludge is done using mechanical equipment such 

as a centrifuge, screw press or belt press. The aim of this stage is to increase the solid content 

of the sludge to up to 25%.  

To increase the efficiency of the mechanical dewatering equipment, adjustments are done to 

the operating parameters such as: 

 Centrifuge: RPM and feeding rate. 

Volume of digested sludge = ______________ m3/d

4.3.6 Sludge Dewatering
At this stage, the dewatering of the digested sludge is done using a mechanical equipment such as 
centrifuge, screw press or belt press. The aim of this stage is to increase the solid content of the 
sludge upto 25%.

To increase the efficiency of the mechanical dewatering equipment, adjustments are done to the 
operating parameters such as:

	� Centrifuge: RPM and feeding rate.
	� Screw press: Feeding rate and the tension in the spring of the compaction plate.
	� Belt press: Feeding rate and tension in the belt.

Apart from this, the operator needs to adjust the dosage of the polymer to condition the sludge so 
that the mechanical dewatering equipment gives highest efficiency.

Calculate the dosage of polymer.

Dose 10 g polymer/kgTSS of sludge

Page | 28  
 

 Screw press: Feeding rate and the tension in the spring of the compaction plate. 

 Belt press: Feeding rate and tension in the belt. 

Apart from this, the operator needs to adjust the dosage of the polymer to condition the sludge 

so that the mechanical dewater equipment gives highest efficiency. 

Calculate the dosage of polymer. 

Dose 10 g polymer / kg TSS of sludge 

𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 [𝑘𝑘𝑘𝑘/𝑑𝑑] =  𝑀𝑀𝑎𝑎𝑎𝑎𝑎𝑎 𝑜𝑜𝑜𝑜 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 [𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 ] × 10 [ 𝑔𝑔

𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇] 

Dosage =    kg/d 

INFERENCE:  

Write your inference here from the findings and observations from the above section of the 

exercise. 

  

Dosage = ____________ kg/d

INFERENCE: 
Write your inference here from the findings and observations from the above section of the 
exercise.

4.4 Addition in sewage sludge stream
By adding the septage directly in the sewage sludge (solid) stream, the primary and secondary 
sludge production will not change significantly. Using information from section 2.7, please fill the 
following data:

Primary sludge generation = ______________ m3/h & _________________ kg/h

Secondary sludge generation = ______________ m3/h & ________________ kg/h

4.4.1 Gravity Thickener
Using information from section 4.3.4, please fill the following:

Area of the gravity thickener = _______________ m2

Volume of the gravity thickener = ______________ m3

Following assumptions are based on the design criteria:

Design solids loading rate = 52.50 kg/d/m2....................... (average of 25-80 kg/d/m2)

Design surface loading rate = 25 m3/d/m2......................... (average of 20-30 m3/d/m2)

Calculate the design solids and hydraulic loading.

Page | 29  
 

4.4 Addition in sewage sludge 
Addition of sludge is happening directly in the sewage sludge stream; the primary and 

secondary sludge production will not change significantly. Using information from section 2.7, 

please fill the following data: 

Primary sludge generation =     m3/h &     kg/h 

Secondary sludge generation =    m3/h &     kg/h 

4.4.1 Gravity Thickener 

Using information from section 4.3.4, please fill the following; 

Area of the gravity thickener =    m2 

Volume of the gravity thickener =     m3 

Following assumptions are based on the design criteria: 

Design solids loading rate = 52.50 kg/d/m2………………... (average of 25-80 kg/d/m2) 

Design surface loading rate = 25 m3/d/m2………………... (average of 20-30 m3/d/m2) 

Calculate design solids and hydraulic loading. 

𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑘𝑘𝑘𝑘
𝑑𝑑 ] = 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 [𝑠𝑠𝑠𝑠𝑠𝑠] × 𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑟𝑟𝑎𝑎𝑎𝑎𝑎𝑎 [ 𝑘𝑘𝑘𝑘

𝑑𝑑 × 𝑠𝑠𝑠𝑠𝑠𝑠] 

𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 ℎ𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ] = 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 [𝑠𝑠𝑠𝑠𝑠𝑠] × 𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 [ 𝑐𝑐𝑐𝑐𝑐𝑐

𝑑𝑑 × 𝑠𝑠𝑠𝑠𝑠𝑠] 

Design solids loading =     kg/d 

Design hydraulic loading =     m3/d 

Calculate current solids and hydraulic loading before addition of the septage. 

Current solids and hydraulic loading are only due to primary and secondary sludge generated 

in the STP. Use the given sludge generation rate above and multiply it with operations hours 

to get the current solids loading rate [kg/d] and hydraulic loading rate [m3/d]. 

Current solids loading rate =     kg/d 

Design solids loading = _______________ kg/d

Design hydraulic loading = _____________ m3/d

Calculate current solids and hydraulic loading before addition of the septage.

Current solids and hydraulic loading are only due to primary and secondary sludge generated in 
the STP. Use the given sludge generation rate above and multiply it with operations hours to get 
the current solids loading rate [kg/d] and hydraulic loading rate [m3/d].

Current solids loading rate = ________________ kg/d

PART C: WORKBOOK 3130 DESIGN MODULE FOR CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT



Current hydraulic loading rate = _________________ m3/d

The solids load of one 3 KL truck load of FSS with TSS content of 15,000 mg/L is 45 kg/truck load.

Assuming 20% as a factor of safety, calculate the unutilized solids loading rate.

Page | 30  
 

Current hydraulic loading rate =     m3/d 

 

The TSS load of the one 3 KL truck load septage with TSS content of 15,000 mg/L is 45 

kg/truck load. 

Assuming factor of safety of 20%, calculate the unutilized solids loading rate. 

𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 [𝑘𝑘𝑘𝑘
𝑑𝑑 ] =  𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 [𝑘𝑘𝑘𝑘

𝑑𝑑 ] × (1 − 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓) 

Calculate the feasible truck load. 

𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑛𝑛𝑛𝑛.
𝑑𝑑 ] =  

𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [ 𝑘𝑘𝑘𝑘
𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙]

 

Feasible truck load =     no./d 

Calculate actual solids and hydraulic loading after addition of septage sewage sludge stream. 

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

= 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑘𝑘𝑘𝑘
𝑑𝑑 ]

+ {𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑛𝑛𝑛𝑛.
𝑑𝑑 ] × 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [ 𝑘𝑘𝑘𝑘

𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡]} 

Actual solids loading =    kg/d 

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 ℎ𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ]

= 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 ℎ𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑐𝑐𝑐𝑐𝑐𝑐
𝑑𝑑 ]

+ {𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 [𝑛𝑛𝑛𝑛.
𝑑𝑑 ] × 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣𝑣 [ 𝑐𝑐𝑐𝑐𝑐𝑐

𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡]} 

Actual hydraulic loading =    m3/d 

Calculate the solids loading rate per unit area of the gravity thickener. 

𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 [ 𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 × 𝑠𝑠𝑠𝑠𝑠𝑠] =  

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 [ 𝑘𝑘𝑘𝑘 𝑇𝑇𝑇𝑇𝑇𝑇
𝑑𝑑 × 𝑠𝑠𝑠𝑠𝑠𝑠]

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝑜𝑜𝑜𝑜 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔 𝑡𝑡ℎ𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖𝑖 [𝑠𝑠𝑠𝑠𝑠𝑠]  

Unutilized solids loading rate = ________________ kg/d